

QiuXian Baitai New Material Co., LTD

Certificate Of Analysis

Product name	Potassium Carbonate K ₂ CO ₃		
Quantity	100MT	Batch No	BT20220618
Packing	25kg/Bag	Mfg. Date	2022-06-18
Exp.Date	2024-06-17	Report Date	2022-06-18

Specification	Standard	Test Result
Potassium Carbonate	99%min	99.5%
Sulphate	0.01%max	0.008%
Chloride	0.01%max	0.007%
Burnt loss	0.6%max	0.5%
Water-insolubles	0.02%max	0.01%
Iron	0.001%max	0.0005%
Arsenic	0.0003%max	0.0002%
Heavy Metal as Pb	0.002%max	0.001%
Conclusion	PASS	

